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EFLH.AL Applicant: F MR SRR M A BR/A ] Suzhou Clean Adhesive Material Co.,Ltd
Z5FE LR LR S5 0 T The following sample(s) was/were submitted and identified on behalf of the client as:
PE 54 #% Sample Name: e i 1 W2 Polyester film acrylic - adhesive tape

£t 50k Sample Source: %#f Send Sample

P 5L 824 11 33 Sample Received Date: 2020-07-09
BE 58 F 39 Test Period: : 2020-07-09~2020-07-17

A 4% Test Methods: (1) IEC 62321-5 Edition 1.0:2013 #1777 FR B R o i O30 s o 5
|EC 62321-5 Edition 1.0:2013 method, Lead Analysis is performed by AAS
(2) IEC 62321-5 Edition 1.0:2013 Ifi 772, R J5 T R A 0 o R 1 5
|IEC 62321-5 Edition 1.0:2013 method, Cadmium Analysis is performed by AAS
(3) IEC 62321-4:2013+AMD1:2017 CSV Tk, A R A 2 B T P R S s R )
|EC 62321-4:2013+AMD1:2017 CSVmethod, Mercury Analysis is performed by ICP-OES
(4) IEC 62321-7-2 Edition 1.0:2017 Wyri, TS SR LA 3 e R - 5 7 A e ) 3 B
IEC62321-7-2 Edition 1.0:2017 method, Hexavalent Chromium analysis
is performed by UV-Vis
(5) IEC 62321-6 Edition 1.0:2015 (773, FRASCHT i R IR A S 5 5 RIS AT
£ PR RE TR
|EC 62321-6 Edition 1.0:2015 method, PBBs and PBDEs Analysis is performed
by GC-MS
(6) IEC 62321-8 Edition 1.0:2017 154, FEJ AR e R SR T T 3 00 sz 41648 — P AR AR (1 7 it
|EC 62321-8 Edition 1.0:2017 method, Phthalate analysis is performed by GC-MS
(7) EN 14582: 2016 bt 77 1 (S s A 58, L 5 it
EN 14582:2016 method,F, Cl, Br, | analysis is performed by IC

)ik 4s F Test Result: %% I, F 7 Please refer to next page(s)
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ik 4k 5 Test Result (¥-4Z Unit: ma/kg)
£ i

fe

Pony Testing International Group

5 M #Fi Sample No.&Name: T23403504

/U

i

Wl N % ki Polyester film acrylic  adhesive tape

MikTH Test Item

Jriffa i MDL

MR 45 5 Test Result

RoHS [ RoHS Limit

i Lead (Pb)

7k Mercury (Hg)

/A% Hexavalent Chromium (Cr®*)

445 1! Not Detected.

445 1 Not Detected.

% WL 4 fil Sum of PBBs

[-{50% 4 Decabromobiphenyl

445 tH Not Detected.

4 Ki it Not Detected.

£ Ak 2 F Sum of PBDES

VU Ak Tetrabromodiphenyl ether

J\# %Mt Octabromodiphenyl ether

w

{75 — Rk Decabromodiphenyl ether

A<k 1} Not Detected.

At Not Detected.
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iR 4: R Test Result (.47 Unit: ma/kg)

BOCCTLWT23403504 %% H 1l Issued Date: 2020-07-17 &5 3 i, 3£ 7 1i{ Page 3 of 7

Jiit CAS T IR itk 5 RoHS [
] Th
HIWIRH Test ltem CAS Number MDL Test Result RoHS Limit
A PR (220 L) (DEHP) 117-81-7 30 Not";g"f;';te ; 1000
s s JAbih &
T — TR (DBP) 84-74-2 30 Not Detected 1000
""" S T L T e
S PR TR (BBP) 85-68-7 30 i 1000
A%~ B~ 5 THE (DIBP) 84-69-5 30 Notﬁﬁ;&e : 1000
st as Y Test Result (547 Unit: mg/kg)
W H TR ks R
Test tem MDL Test Result
B (F) 50 A
_________________________________________________________________________ NotDetecte(_j_.____m_______
Kkl
_________________ cncdnser et RO NG SIS SR L L e
el
: Bt R Sue R T NotDetected. |
P oAty
LR i Not Detected.

#%1{F Note: (1) mg/kg = ppm

(2) “—"= A€ Does not

(3) fk eV HEBR 18 51 ] RoHS 2011/65/EU K421l 4 %

stipulate

(EU)2015/863 Fft =% 11 (1) %R

The most allowable limit value reference to RoHS Directive 2011/65/EU & (EU)2015/863 Annex I
(4) A4 th(< J5 ik i BR)Not Detected (<<MDL)

Bf 4 5 FE - Sample No. & Photo:

2

(42 8 1 oh g B 5 £ # Pony authenticate the photo on original report only
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MR 72 4 Measurement Flow-chart

Mt A G2 Tested by: {5il%T* Ni Xiaoning

#i#% A\ i1 Checked by: Xf# Liu Nan

2555 11 77 A Person in charge of the lab: 3K## 5% Zhang Yaogiang
PRSI R e R OISR SE) .

These Samples Were Dissolved Totally By Pre-conditioning Method According To Below Flow Chart.
(Cr Test Method Excluded)

4t #f Sample Preparation

i it Sample Measurement

¢ v

Hi/%4/ K PbICd/Hg Ak Cr
[
: v ¥
o 0 RS/ P A R Y i 14 & Nonmetallic material 2% Metallic
Acid digestion with i material
icrowave/hotplate 3 v *
AETER A AETE/ RENE ST e e
¢ SO,J{;L poi;mjer Insoluble/Unknown i /K 21T Boiling
polymer water extraction
i€ Filtration *
x v
I M TR A 7 A R A
Addlng digestion Add|ng digestion .L_{Lc.f J"} DH
A solution for ultrasonic solution and toluene Flltra_uon and pH
¥ Solution Uit Residue : 3 7 adjustment
b Ty Bt A n#% 150~160C
) MGG S, A ?
ARG, 21| g to 150~160'C '
A W Adtng W T A1, 52K
76 B extracted solution for A it — [t 5 6, Addin
Dissolve totally ultrasonic, then “H, 43 Cooling, % J;’ 5 9
extraction and separation ) = ;
\ 3 diphenylcarbazide
for color
AAS/ICP-OES »| 11iE/iH pH Filtration |  development
and pH adjustment E
¥
¥ UV-Vis
4% DATA T
i AE DATA

A UL LLF 4% 14 The page below is blank.

© Hotline 400 819 5688 it /d s tsRkM Lk 518 A

www.ponytest.cnm T, TR SCRASE 99 S T2 TR : Wik: 021-37805509
SWbE s LTI LT RE 600 Ll 15 % 24 B A KB



vt B oM
PONY # =7
Pony Testing International Group

MR 4 Test Report NO.. BOCCTLWT23403504 %4 [1 ) Issued Date: 2020-07-17 %5 71, J&7 i Page 5 of 7
MR 72 4 Measurement Flow-chart

Mt A Tested by: MR Ye Xiaoyu

#i4% A it Checked by: Ifi Liu Nan

52445 £ 47 A Person in charge of the lab: #K# 3% Zhang Yaogiang

fii b £ Sample Preparation

L
# & Sample Measurement

% PRI/ KT PBBs/PBDES

A

V) A1 Sample solvent extraction

-

et /#F% Concentration/ Dilution

it € Filtration

GC-MS

L

HdiE DATA

A LL F %211 The page below is blank.
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A — ARSI LRE Phthalate Flow Chart
ik A 5 Tested by: 56 Guo Hua
#i#% A A Checked by: X[fii Liu Nan
533 % 41t A Person in charge of the lab: 5K Zhang Yaogiang

fii/tb#2 Sample preparation

A

Fii it Weighing samples

FE L7 HLI 5L B Extraction in organic solvent

A

e i H R 25 U Concentration / Dilution of extraction
solution

v

GC-MS 4 #1 GC/MS analysis

v

Hoili DATA

#4277 L F 4% 1 The page below is blank.
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WA & Test Report  No.. BOCCTLWT23403504 %% 111 Issued Date. 2020-07-17 %7 9, 3£ 7 i Page 7 of 7

£ 2RI FE P Halogen measurement flow-chart
WA 7 Tested by: 41 Xu Gaowei
#4% A i Checked by: ¥f§ Liu Nan
J:42% 5197\ Person in charge of the lab: 3k#4% Zhang Yaogiang

RIS
Sample preparation

4

T =
i

2
Weighing sample

Y
SRR BT 2 i Ak 2
Oxygen bomb method preparation

y
IC 4 #
IC analysis

A 4
HAE Ab 51
DATA

L AL ST End of Report***
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